ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE

QUEEN BED HEADBOARD / FOOTBOARD / SLATS /LIT
EK/QUEEN SIDE RAIL / LONGERONS DE COTES

I Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that
I you have all parts and hardware before assembly.

|

Merci d'avoir acheté ce produit de qualit. Veuillez lire et suivre les instructions ci-dessous. Vérifiez avant le
montage que vous avez toutes les piéces et fixations.

| CAUTION: (1) DO NOT FULLY-TIGHTEN THE NUTS OR BOLTS INITIALLY UNTIL ALL THE NUTS AND BOLTS
| ARE IN PLACE. (TO AVOID CAUSING DAMAGES TO THE THREAD, DO NOT OVER-TIGHTEN
L THE NUTS OR BOLTS.)

i (2) KEEP ALL HARDWARE PARTS OUT OF REACH OF CHILDREN.

A it is recommended to install protective pads under all legs and supports to avoid damage or scratches when placing i
furniture on a wood floor or other hard surface, and to limit indentation and prevent discoloration if placing on carpet.

; Il est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
‘ A éviter d’endommager ou d'égratigner les planchers en bolis ou autres surfaces dures, et pour limiter I'empreinte et
i empécher la décoloration quand les meubles reposent sur la moquette,
E Hardware List { PACK INSIDE HEADBOARD / FOOTBOARD / SLATS ) ] Component List '
NO. Descriptions Qty. NO. Descriptions Qly. i
1 JCBC Screw M8 x 40mm / Vis Ry 6 A Headboard / Tete De Lit 1 N
2 Spring Washer M6 / Rondelle D'Arret = 6 B LSF Post/ Poteau 1
3| Flat Washer 1/4/ Rondelle Plate S | 6 | C | RSFPost/Poteau 7 1 4
4| M Allen Key / Cloallen N1 D | Footboard/ Pied De Lit ' !
ThScrew 1/4 P/H Rattan 8x1 / Vis / 6 E Side Rails / Longerons De Cotés 2
6 M5 Allen Key / Cle'allen w i F Slats / Lattes 3
\ 7 JCBC Screw M8 X 25MM / Vis %@ 8 G Stat Support / Support Pour Transverses r
8 | Spring Washer 5/16"/ Rondelle D'Arret (o)) 8
9|l Washer 5/16%IMM/Roncelle Pl | (&) | g | :

PAGETOF2



ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE

QUEEN BED HEADBOARD / FOOTBOARD / SLATS / LIT
EK/QUEEN SIDE RAIL / LONGERONS DE COTES

COMPLETED ASSEMBLY

9
6?80 . D _9 . )
o . o (e ,
o Detail-A J

|
PAGE20F2 |



ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE ‘f
|

|

1
|
CAL /EK KING BED HEADBOARD / FOOTBOARD / SLATS J
EK/QUEEN SIDE RAIL / LONGERONS DE COTES .

|
Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that |
you have all parts and hardware before assembly.

Merci d'avoir acheté ce produit de qualit. Veuillez lire et suivre les instructions ci-dessous. Vérifiez avant le
montage que vous avez toutes les piéces et fixations. #

CAUTION : (1) DO NOT FULLY-TIGHTEN THE NUTS OR BOLTS INITIALLY UNTIL ALL THE NUTS AND BOLTS

ARE IN PLACE. (TO AVOID CAUSING DAMAGES TO THE THREAD, DO NOT OVER-TIGHTEN
THE NUTS OR BOLTS.)

(2) KEEP ALL HARDWARE PARTS OUT OF REACH OF CHILDREN.

A It is recommended to instali protective pads under all legs and supports to avoid damage or scratches when placing ‘
furniture on a wood floor or other hard surface, and to limit indentation and prevent discoloration if placing on carpet, ‘

I est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour J

éviter d'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour limiter I'empreinte et |
empécher la décoloration quand les meubles reposent sur la moquette, }

f

|

i

i

i

|

|

- I

T T e !

Hardware List ( PACK INSIDE HEADBOARD / FOOTBOARD / SLATS) Component List : ‘

] i

NO. Descriptions Qty. NO. Descriptions Qty. f ‘

1 JCBC Screw M6 x 40mm / Vis %z@ 6 A Headboard / Tete De Lit 1 l 1’

2| Spring Washer M6 / Rondelle D'Aret = 6 B | LSFPost/Poteau 1 \

|3 | Flat Washer 14/ Rondelle Plate | s C | RSFPost/ Poteau 1 1 ’

4 M4 Allen Key / Cle‘allen \\/\/ 1 D Footboard / Pied De Lit 1 l ‘

§ | Screw 1/4 P/H Rattan 8x1 / Vis //}’ 8 E | Side Rails / Longerons Ds Cétés 2 l |
—_— A Y — ]

6 | M5 Allen Key / Cle'allen \% 1 F | Slats/Lates 4 ‘ J

7 JCBC Screw M8 X 25MM / Vis gy 8 G Slat Support / Support Pour Transverses 8 j | j

-—— Y !

8 Spring Washer 5/16" / Rondelle D'Arret © 8 w’ |

9 | Flat Washer 5/16'X1MM / Rondelle Plate ) 8
‘l

=7 ‘r
I
PAGE1OF2 |



ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE

CAL / EK KING BED HEADBOARD / FOOTBOARD / SLATS
EK/ QUEEN SIDE RAIL / LONGERONS DE COTES

COMPLETED ASSEMBLY

_ 0y

?8
@ ’ — o ‘lﬁl — - % — - ~N
\;\y“ pAS °d 5

Detail-A ] |

erdo

PAGE20F2




‘\
ASSEMBLY INSTRUCTION/ ’l'
INSTRUCTION D' ASSEMBLANGE |

|

l

i CAL KING BED / EK BED HEADBOARD / FOOTBOARD / SLATS / LIT\
CK CAL. KING SIDE RAIL/ TRES GRAND LIT CAL l\

1
| \1
. Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that I
| you have all parts and hardware before assembly. \‘%

I

Merci d'avoir acheté ce produit de qualit. Veuillez lire et suivre les instructions ci-dessous. Vérifiez avant le

“ montage que vous avez toutes les pieces et fixations. |
%i CAUTION : (1) DO NOT FULLY-TIGHTEN THE NUTS OR BOLTS INITIALLY UNTIL ALL THE NUTS AND BOLTS \
L ARE IN PLACE. (TO AVOID CAUSING DAMAGES TO THE THREAD, DO NOT OVER-TIGHTEN ‘
I THE NUTS OR BOLTS.) |
“‘ (2) KEEPALL HARDWARE PARTS OUT OF REACH OF CHILDREN. |
\‘ A it is recommended to install protective pads under all legs and supports to avoid damage or scratches when placing ’
] furniture on a woad floor or other hard surface, and to limit indentation and prevent discoloration if placing on carpet. \|
|
" Il est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour 1\
éviter d'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour limiter 'empreinte et il
empécher la décoloration quand les meubles reposent sur la moquette. \1
| 1
H
l Hardware List { PACK INSIDE HEADBOARD / FOOTBOARD / SLATS ) | Component List —] Il
\ ‘ NO, Descriptions NO, Descriptions Qty. ]
l! ‘ 1 M5 Alien Key / Cle‘alien A Cal. King Side Rall / Tres Grand Lit Cal 2
i ‘ 2 JCBC Screw M8 X 25MM / Vis L_B Slats / Lattes (packed Inside HB/FB/SLATS) 4

1 ‘ 3 Spring Washer 5/16"/ Rondelle D'Arret |
I 4| Flat Washer 5/16°X1MM / Rondelle Plte

l 5 Screw 1/4 P/H Rattan 8x1 / Vis
\1 L ° bl / )
1

| Detail-A
' COMPLETED ASSEMBLY

Detail-A

PAGE 1 OF 1



ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE

FULL BED HEADBOARD / FOOTBOARD / SLATS / LIT

FULL BED / TWIN BED SIDE RAIL / LONGERONS DE COTES

Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that

you have all parts and hardware before assembly,

Merci d'avoir acheté ce produit de qualit. Veuillez lire et suivre les instructions ci-dessous. Vérifiez avant le

montage que vous avez toutes les piéces et fixations.

CAUTION: (1) DO NOT FULLY-TIGHTEN THE NUTS OR BOLTS INITIALLY UNTIL ALL THE NUTS AND BOLTS

ARE IN PLACE. (TO AVOID CAUSING DAMAGES TO THE THREAD, DO NOT OVER-TIGHTEN

THE NUTS OR BOLTS.)
(2) KEEP ALL HARDWARE PARTS OUT OF REACH OF CHILDREN.

A It is recommended to install protective pads under all legs and supports to avoid damage or scratches when placing
furniture on a wood floor or other hard surface, and to limit indentation and prevent discoloration if placing on carpet.

Il est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
A éviter d'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour limiter I'empreinte et

empécher la décoloration quand les meubles reposent sur la moquette.

Hardware LM’M@EH—EAEMRD‘/Fﬁ(ﬁWATSM)* Gomponent List
NO. Descriptions Qty. NO. Descriptions ay.

1| JGBC Sorew MG x 40mm / Vis @y | 6 A | Headboard / Tete De Lt 1

2 | Spring Washer M6 / Rondelle D'Arset - 6 B | LSFPost/Poteau 1

3| FiatWasher 1/4/ Rondelle Plate & | s C | RSF Post/ Poleau !

4 M4 Allen Key / Cletallen \\% 1 D Footboard / Pied De Lit 1

5 Sorew 1/4 PJH Raltan 8x1 / Vis P 2 8 E Side Rails / Longerons De Cotés 2
| 6 | M5 Allen Key/ Cleallen SN | 1 F | Slais/Lattes 3
r T‘ JCBC Screw M8 X 25MM / Vis @%@ 8 G Stat Support / Support Pour Transverses 3

8 Spring Washer 5/16" / Rondelle D'Arret @ 8

9 | FatWasher S1GXIMM / RondellePlats | (=) | 3|

PAGE 1 OF 2




ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE

FULL BED HEADBOARD / FOOTBOARD / SLATS / LIT ,
FULL BED / TWIN BED SIDE RAIL / LONGERONS DE COTES

COMPLETED ASSEMBLY

STEP 4/ ETAPE 4;

PAGE20F2 '




| FULL BED / TWIN BED SIDE RAIL / LONGERONS DE COTES

J
|
{

ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE

TWIN BED HEADBOARD / FOOTBOARD / SLATS / LIT

Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that
you have all parts and hardware before assembly.

Merci d'avoir acheté ce produit de qualit. Veuillez lire et suivre les instructions ci-dessous. Vérifiez avant le
montage que vous avez toutes les piéces et fixations.

CAUTION : (1) DO NOT FULLY-TIGHTEN THE NUTS OR BOLTS INITIALLY UNTIL ALL THE NUTS AND BOLTS
ARE IN PLACE. (TO AVOID CAUSING DAMAGES TO THE THREAD, DO NOT OVER-TIGHTEN
THE NUTS OR BOLTS.)
(2) KEEP ALL HARDWARE PARTS OUT OF REACH OF CHILDREN.

A Itis recommended to install protective pads under all legs and supports to avoid damage or scratches when placing
furniture on a wood floor or other hard surface, and to limit indentation and prevent discoloration if placing on carpet.

Il est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
A éviter d'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour limiter I'empreinte et
empécher la décoloration quand les meubles reposent sur la moquette.

Hardware List ( PACK INSIDE HEADBOARD / FOOTBOARD / SLATS ) | __ Component List

NO. Descriptions Qly. NO. Descriptions 0.

1 || JOBC Sorew M6 x 40mm /Vis Ty | 6 (A Hedwad/Teobelt |1

2| Spring Washer M6 / Rondelle D'Arret © 6 _B_ LSF Post/ Poteau M%_L ‘
8| FlatWashor 14/ Rondello Plae | 5 | C | RSFPost/Poteay 4] |
| Md Allen Key /ﬁallﬁen‘hgﬁw\_v/hf i D | Footboard / Pied De Lit 1 H
5| SoowAPHRatansc/Vis R (b SeRall /longeronsDeCotes | 2
|6 | M5 Allen Key/ Cleallen YV | F | Stals /Laltes 3
7 1 Jeae Screw M8 X 25MM / Vis g 8 G | SlatSupport / Support Pour Transverses 3

8 Spring Washer 5/16"/ Rondelle D'Arret @ 8
ERE Washor 5/16~x1w@ﬁdﬁma}J HSIER

|
PAGE10F2 |



ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE

TWIN BED HEADBOARD / FOOTBOARD / SLATS / LIT
_ FULL BED/ TWIN BED SIDE RAIL / LONGERONS DE COTES

COMPLETED ASSEMBLY
a9
Ghgli]l| Nnss

\C

Detail-A

STEP 1/ETAPE 1:

Detail-A

PAGE2OF2 |,



ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE

NIGHT STAND / TABLE DE NUIT

Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that

you have all parts and hardware before assembly.

Merci d'avoir acheté ce produit de qualit. Veuillez lire et suivre les instructions ci-dessous. Vérifiez avant le

montage que vous avez toutes les piéces et fixations.

CAUTION : (1) DO NOT FULLY-TIGHTEN THE NUTS OR BOLTS INITIALLY UNTIL ALL THE NUTS AND BOLTS
ARE IN PLACE. (TO AVOID CAUSING DAMAGES TO THE THREAD, DO NOT OVER-TIGHTEN

THE NUTS OR BOLTS.)
(2) KEEP ALL HARDWARE PARTS OUT OF REACH OF CHILDREN.

.

empécher la décoloration quand les meubles reposent sur la moquette.

It is recommended to install protective pads under all legs and supports to avoid damage or scratches when placing
furniture on a wood floor or other hard surface, and to limit indentation and prevent discoloration if placing on carpet.

Il est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
éviter d'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour limiter I'empreinte et

 Hardware Lst PACK INSIDE DRAWER) _

Component List

NO. m@* Qty. —NO. Descriptions Qty.
H1 JCBC Screw M6 x 40mm / Vis %% 8 A | Front Lelt Leg (Packed Inside Drawer) / Support Pour Transverses 1
Tmmmrret @ - 8 —B Front Right Leg (Packed Inside Drawer) / Support Pourfransverses 1
H3 Fiat Washer / Rondelle Plate @ 8 C | Rear Left Leg (Packed Inside Drawer) / Support Pour Transverses 1
H4 M4 Allen Key / Cle'allen - \\% 14 D | Rear Right Leg (Packed Inside Drawer) / Support Pour Transverses 1

E | Nightstand / Tabie De Nuit

- -
\/
Assembly Tool
Not Included

— —
!‘ = /
.H \\\ %
Front Left Front Right =
—
5o S —_

Rear Left

STEP1/

Rear Right

STEP1/ETAPE 1 Assembly tool

screw drivgr
A
2 &
7/
s

v \\
o
’/
Inside N{

Drawer

l
STEP 2 / ETAPE

.% ;‘

2

Hardware
(packed Inside
DRAWER)

PAGE 1 OF 1



ASSEMBLY INSTRUCTION/

INSTRUCTION D' ASSEMBLANGE

Front Left Front Riéht
c——

o
. Rear Left Rear Right

Thank you for purchasing this product. Please take tim

you have all parts and hardware hefore assembly.

Merci d'avoir acheté ce produit de qualit. Veuillez lire et suivre les in

montage que vous avez toutes les piéces et fixations.

CAUTION : (1) DO NOT FULLY
ARE IN PLACE.

.TIGHTEN THE NUTS OR BOLTS INITIALLY

(TO AVOID CAUSING DAMAGES TO THE T

THE NUTS OR BOLTS.)
(2) KEEP ALL HARDWARE PARTS OUT OF REACH OF CHILDREN.

It is recommended to install

furniture on a wood floor or other hard surface,

1l est recommandé de placer

éviter d'endommager ou d'égratigner les planchers en

DRESSER / BUREAU

e to read and follow the instructions below. Check that

structions ci-dessous. Vérifiez avant le

UNTIL ALL THE NUTS AND BOLTS
HREAD, DO NOT OVER-TIGHTEN

protective pads under all legs and supports to avoid damage or scratches when placing

des coussins protecteurs sous tous les pieds et

empécher la décoloration quand les meubles reposent sur la moquette.

Spring Washer / Rondetie D'Arret

Flat Washer / Rondelle Plate

Assembly Tool
Not Included

Affix to wall
behind Chest

Rear Left Leg

Rear Right Leg

Descriptions
Front Left Leg (Packed Inside Drawer) / Support Pour Transverses

n Front Right el

Sup;v)at Leg Center {packed Inside Drawer)

and to limit indentation and prevent discoloration if placing on carpet.

toutes les bases des meubles pour

bois ou autres surfaces dures, et pour limiter 'empreinte et

Component List

{Packed Inside Drawer) / Support Pour Transverses

STEP 1/ ETAPE 1 Assembly tool

screw driver

Outside

Hardware
(packed
Inside
DRAWER)

PAGE1OF1 |/



ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE

MIRROR / MIROIR

Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that
you have all parts and hardware before assembly.

Merci d'avoir acheté ce produit de qualit. Veuillez lire et suivre les instructions ci-dessous. Vérifiez avant le
montage que vous avez toutes les pieces et fixations.

CAUTION: (1) DO NOT FULLY-TIGHTEN THE NUTS OR BOLTS INITIALLY UNTIL ALL THE NUTS AND BOLTS
ARE IN PLACE. (TO AVOID CAUSING DAMAGES TO THE THREAD, DO NOT OVER-TIGHTEN
THE NUTS OR BOLTS.)
(2) KEEP ALL HARDWARE PARTS OUT OF REACH OF CHILDREN.

A it is recommended to install protective pads under all legs and supports to avolid damage or scratches when placing
furniture on a wood floor or other hard surface, and to limit indentation and prevent discoloration if placing on carpet.

g Il est recommandé de placer des coussins protecteurs sous tous les

pieds et toutes les bases des meubles pour
éviter d'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour limiter I'empreinte et
empécher la décoloration quand les meubles reposent sur la moquette.

T Tiﬁm —ﬁ T Component List T
NO. Descriptions Qty. Descriptions Qty.
1 | MIRROR / MIROIR 1
ﬁL _Screw-MlelOMM Jebe Serew Blk o %l
2 Washer - Spring Washer M6 =)l B MIRROR SUPPORT RAIL / MONTAN»T ARRIERE 2

8 |
3 | Washer - Flat Washer 1/4" (BLK) 8 C | DRESSER/BUREAU 1
1

4| MaLKey N I

STEP1/ETAPE1:

STEP 2/ ETAPE 2 =/
e /

A —
|
\\
&
¢
e
S — //»

\\

STEP1/ETAPE 1 :
Attach the Mirror Support Rail (B) to the back of Mirror (A).
Secured the Mirror Support Rail (B) by using Flat washer (3), C N
Spring washer (2) and JCBC bolt (1) using Allen key provided. & ) \‘/
STEP 2/ETAPE2:: B

Attach the Mirror Support Rail (B) and Mirror (A) to the back of Dresser (C) .

Secured the Mirror Support Rail (B) by using Flat washer (3),
Spring washer (2) and JCBC bolt (1) using Allen key provided.

PAGE1OF1 |




ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE

CHEST/ COMMODE

Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that
you have all parts and hardware before assembly.

Merci d'avoir acheté ce produit de qualit. Veuillez lire et suivre les instructions ci-dessous. Vérifiez avant le
montage que vous avez toutes les pieces et fixations.

CAUTION : (1) DO NOT FULLY-TIGHTEN THE NUTS OR BOLTS INITIALLY UNTIL ALL THE NUTS AND BOLTS
ARE IN PLACE. (TO AVOID CAUSING DAMAGES TO THE THREAD, DO NOT OVER-TIGHTEN
THE NUTS OR BOLTS.)
(2) KEEP ALL HARDWARE PARTS OUT OF REACH OF CHILDREN.

A It is recommended to install protective pads under all legs and supports to avoid damage or scratches when placing
furniture on a wood floor or other hard surface, and to limit indentation and prevent discoloration if placing on carpet.

Il est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
A éviter d'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour limiter I'empreinte et
empécher la décoloration quand les meubles reposent sur la moquette,

Hardware List ( PACK INSIDE DRAWER ) Component List

NO. Descriptions Qty. NO. Descriptions Qty.

H1 JCBC Screw M6 x 40mm / Vis gy 8 A | Front Lett Leg (Packed Inside Drawer) / Support Pour Transverses 1

H2 | Spring Washer / Rondelle D'Arret @ 8 B | Front Right Leg {Packed Inside Drawer) / Support Pour Transverses 1 N
H3 | Flat Washer/ Rondelle Plate @ 8 C | Rear Left Leg (Packed Inside Drawer) / Support Pour Transverses 1

H4 M4 Allen Key / Cle'allen \\% 1 D | Rear Right Leg (Packed Inside Drawer) / Support Pour Transverses 1
¥ E | Chest/Commode 1
% F | Tipping Restraint / Attache A Téte D'equerre 1

Nt e

Wall

[%® ‘ [ [I Affix to wall
— 7 2

behind Chest %=

y screw dnver
Front Left Front Right T 2 /N
o~ o) |® = N

STEP1/ETAPE 1  Assembly tool

Rear Left Rear Right QQ‘) L T — 7 // NS
i K/> Il Drawer
P éTEPZ/_LPlI‘?Z
m//)¢// R Gy / =
—— g
= P = . AN

) %side

@ Drawer
/

oo
\ Hardware Q="
A (packed -
Inside
DRAWER) L

PAGE 1 OF 1




